lE“J’ BALTIC
14

?@:5“’2. O

SKID PLATE ;‘*"E '“%75""’".?

e

O EE

code.ironbaltic.com/u/jwIBCS5h

CFMOTO
ZForce 950 / 1000 Sport

Code 02.26100

Version 06102023

Keep this manual for future reference!

If you need any spare parts, please send this packaging data to your local dealer or to Iron Baltic

sales@ironbaltic.com

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
mailto:sales@ironbaltic.com

SPECIFICATION

Pos. | Description Code Amount
1 | Front protection 02.26101K 1
2 | Middle protection 02.26102 1
3 | Rear protection 02.26103 1
4 | Right sideprotection 02.26104 1
5 | Right sideprotection rear part 02.26105K 1
6 | Left sideprotection 02.26106 1
7 | Left sideprotection rear part 02.26107K 1
8 | Front left arm protection 02.26110 1
9 | Front right arm protection 02.26111 1
10 | Rear left arm protection 02.26112 1
11 | Rear right arm protection 02.26113 1
12 | Sideprotection bracket 1 02.26114 2
13 | Sideprotection bracket 2 02.26115 1
14 | Sideprotection bracket 3 02.26116 1
15 |Installation bracket 02.719 2
16 | Connecting plate 02.5006 12
17 | Conic washer @6 14.502 8
18 | Dished washer 14.503 57
19 |Bolt M6x16 DIN933 0T.02.02.050 30
20 | Bolt M6x20 DIN933 0T.02.02.060 10
21 | Bolt M6x25 DIN933 0T.02.02.070 23
22 | Bolt M6x35 DIN933 0T.02.02.090 4
23 | Bolt M8x35 DIN933 0T1.02.02.210 2
24 | Bolt M6x25 DIN7991 0T.02.04.040 4
25 | Bolt M6x35 DIN7991 0T.02.04.060 4
26 | Washer @6/15 SFS3738 0T.04.03.020 73
27 | Washer @8/20 SFS3738 0T.04.03.030 4
28 | Nyloc nut M6 DIN985 0T.03.02.030 6
29 | Nyloc nut M8 DIN985 0T.03.02.040 2

02.26100 Skid plate CFMoto ZForce 950 / 1000 Sport




222618 19;26;22162,-26818
1926 / 2o 19962628
212618 62
v o

20,26:18:26;28 %[6127618

2517
19,2618

\
o
212618 &

o ° o

G

2327727729 20,26;18

20:26,18 19,2618

2517
20268
2617 2126

20,26,18;26;28
2126:18

21,2618
19,26,26:28

22:26,18 21,2678

20272729

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

FITTING INSTRUCTIONS

Step 1 Remove original skid plate, front and rear A-arms protections, front brake caliper
protectors, front plastic cover with brackets and winch fairlead. After removing
the rear A-arm protections, reattach the brake pipe with the original bolt.

" Original
oolt

Step 2 Remove the original side protections. To do this, remove the bolts and plastic
retainer clips shown in the pictures. The bolts shown in the second picture are
located under the frame tube (for easier access, it is recommended to remove
the retainer clips shown in the picture).

02.26100 Skid plate CFMoto ZForce 950 / 1000 Sport



Step 3 Install the rear A-arm protections 02.26112 (Pos.10) and 02.26113 (Pos.11).
Remove nut from upper strut mounting bolt and push the bolt even with the edge
of strut but DO NOT REMOVE BOLT.Then install the A-arm protections to the
machine, before final tightening of the bolts/nuts, install all bolts/nuts.

Tighten Pos.21 bolt (M6x25) last!

fi:w.’
g B m.‘l;_ ¢
= (& .g&&,’ﬂ. a

o

BOTTOM VIEW

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 4 Install front A-arm protections 02.26110 (Pos.8) and 02.26111 (Pos.9).

Pos. 9 Pes.20:26;18 [Peos.
77 ‘f ’

Pos.20:26:18:26:28

Step 5 Install skid plate rear part 02.26103 (Pos. 3).

02.26100 Skid plate CFMoto ZForce 950 / 1000 Sport



Step 6 Install connectlng plates 02.5006 (Pos. 16) to rear part.

Step 7

Step 8

e

>

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 9 Install skid plate front part 02.26101K (Pos.1) and original winch fairlead.

0] ’_.~ '
Pos.19:26;18 |

® B 8/
@ 0/ o

h

Pos.21:26;18 |

&)

Step 10 Install side protection brackets 02.26114 (Pos.12),
02.26115 (Pos.13) and 02.26116 (Pos.14).

Pos.d2 Pos,.19;26

\
'

x ®E L
000 P0D19:26:26:28" Pos.13

Pos.12 Pos.19:;26

02.26100 Skid plate CFMoto ZForce 950 / 1000 Sport



Step 11 Install side protections rear parts 02.26105K (Pos.5) and 02.26107K (Pos.7).
For fastening use installation bracket 02.719 (Pos.15)

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 12 Install side protections 02.26104 (Pos.4) and 02.26106 (P0s.6).

o

Pes.24:17 Pos.21;26;18 Pos.22:26518

Pos.20;26;18 [P0OS.19;20;18

02.26100 Skid plate CFMoto ZForce 950 / 1000 Sport



Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

BALTIC

rO

IRON BALTIC OU
Joatee 17
Vaana 76903
Estonia / Europe

+372 6533 711
sales@ironbaltic.com

www.ironbaltic.com
www.facebook.com/ironbaltic
www.youtube.com/user/ironbalticltd



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
http://www.facebook.com/ironbaltic
http://www.youtube.com/user/ironbalticltd

